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CLOUEURS PNEUMATIQUES À ENROULEMENT 

TOOL PARTS ILLUSTRATION
ILUSTRACIÓN DE LAS PIEZAS DE LA HERRAMIENTA

ILLUSTRATION DES PIÈCES D'OUTILLAGE

BEFORE PERFORMING REPAIRS ON THIS TOOL, ALL OPERATORS SHOULD STUDY
THIS ILLUSTRATION, AS WELL AS THE PARTS LIST AND OPERATION AND
MAINTENANCE MANUAL. OPERATORS SHOULD UNDERSTAND AND FOLLOW ALL
SAFETY WARNINGS AND INSTRUCTIONS. KEEP THIS ILLUSTRATION WITH THE
TOOL FOR FUTURE REFERENCE. IF YOU HAVE ANY QUESTIONS, CONTACT YOUR
BOSTITCH REPRESENTATIVE  OR DISTRIBUTOR.

ANTES DE LLEVAR A CABO CUALQUIER REPARACIÓN EN LA HERRAMIENTA,
TODOS LOS OPERARIOS DEBERÁN ESTUDIAR ESTA ILUSTRACIÓN, ASÍ COMO LA
LISTA DE PIEZAS Y EL MANUAL DE OPERACIÓN Y MANTENIMIENTO. LOS
OPERARIOS DEBERÁN ENTENDER Y SEGUIR TODAS LAS ADVERTENCIAS E
INSTRUCCIONES DE SEGURIDAD. CONSERVE ESTA ILUSTRACIÓN CON LA
HERRAMIENTA PARA PODER CONSULTARLA EN LO FUTURO. SI TUVIERA ALGUNA
PREGUNTA, PÓNGASE EN CONTACTO CON SU REPRESENTANTE O DISTRIBUIDOR
DE BOSTITCH.

AVANT DE PROCÉDER À LA RÉPARATION DE CET OUTIL, LES OPÉRATEURS
DOIVENT ÉTUDIER LA PRÉSENTE ILLUSTRATION AINSI QUE LA LISTE DE PIÈCES
ET LE MANUEL D’INSTRUCTIONS ET D'ENTRETIEN ; ILS DOIVENT ÉGALEMENT
COMPRENDRE ET OBSERVER LES CONSIGNES DE SÉCURITÉ ET LES
INSTRUCTIONS. CONSERVER CETTE ILLUSTRATION AVEC L'OUTIL POUR
RÉFÉRENCE FUTURE. SI VOUS AVEZ DES QUESTIONS, COMMUNIQUEZ AVEC
VOTRE REPRÉSENTANT OU VOTRE DISTRIBUTEUR DE BOSTITCH.
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TO BE USED WITH PARTS LIST IP1091-2 AND OPERATION AND MAINTENANCE MANUAL 102775.

ADHESIVES USED:

† Locite 271 - available as part #851325
†† 2-part epoxy - available locally

††† Locite 242 - available as part #851385
†††† See available accessories in

Operation and Maintenance Manual
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Item

Item# Illus. # Description

110005 0001 FRAME

N70118 0002 SEAL, CYLINDER CAP

105590 0003 CAP (SERVICE PART)

N80161 0004 PISTON STOP

104059 0005 HEAD VALVE

101256 0006 SPRING,COMPRESSION

101236 0007 O-RING,2.50X.445

MRG041630 0008 O-RING,1.638X.118

T55031 0009 RING, BUMPER

MSC6100-40 0011 SCREW,SOC. HD. CAP M6X1.00X40

MSF8125-25 0013 SCREW, SFHCS M8 X 1.25X25

102506 0014 COVER,EXHAUST

102549 0027 PIN,SPECIAL SPIROL M3XM25

MPP030020 0028 PIN,SPIRAL M3X20MM

TVA6 0030 KIT,TRIGGER VALVE

N70145 0031 GUIDE,ARM

CNTK2 0032 KIT,CONTACT TRIP CONVERSION

N70167 0036 CAP,END

MRG049431 0037 O-RING,2.343X.118

N80157A 0039 DRIVER PISTON ASSY.

851439 0040 O-RING,1.689X.190

N70155 0043 SEAL,CYLINDER

MRG084431 0046 O-RING,3.323X.122

N70156 0047 BUMPER - A

N70157 0048 BUMPER - B

N80354 0049 GASKET, NOSE

N80130 0050 DRIVER GUIDE

N80158 0051 NOSE

N80119 0053 PAWL,FEED

N50087 0054 PIN,SPECIAL(STEP)

N80120 0055 SPRING,TORSION

854004 0056 WASHER,RUBBER-7
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Item

MRG009824 0057 O-RING,.386X.094

851384 0058 O-RING,.987X.103

N80128 0059 PISTON, FEED

N80122 0060 SPRING,COMPRESSION

N80123 0061 BUMPER,FEED PISTON

N80124 0062 COVER, FEED PISTON

851383 0063 RING, RETAINING METRIC

N80125 0064 PIN,SPECIAL

N80126 0065 DOOR,AS-CAST

N70149 0066 PAWL CHECK

854011 0067 COMPRESSION SPRING

N70140 0068 PIN,SPECIAL(STEP)

N70150 0069 LATCH DOOR

854013 0070 SPRING,COMPRESSION

MPG030012 0071 PIN,SPRING,M3X12MM

MSC8125-28 0072 SCREW,SHCS M8X28

MHE6100-100 0074 NUT,ESN M6X1

105973 0075 SPACER

MPW6.2 0076 WASHER.SPECIAL

N70143 0077 BUSHING,RUBBER

N80107 0079 SPACER, FRAME

107455 0081 LATCH,CANISTER

N80106 0082 SPACER, LATCH

UB2126 0083 PIN, ROLL 1/8 X 1 5/8 LONG

N80108 0084 SPRING,FLAT

UB2110.4 0085 PIN, ROLL 1/8 X 5/8

N80103 0086 BOTTOM,CANISTER

UB5130 0088 PIN,SPIROL 1/4 X 1 7/8

N80127 0089 ARM,CONTACT,SERRATED TIP

N80132 0090 SPRING,CONTACT ARM

LW14.2 0092 WASHER,1/4 HI COL LOCK

MSC6100-16 0093 SCREW,SHCS,M6X1.00X16

N80131 0094 GUARD
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Item

N80121 0095 ROD,FEED PISTON

112767 0096 LABEL,BOSTITCH

159912 0097 LABEL,WARNING,COIL NAILERS

86459 0098 O-RING,.614X.070

MRG019824 0099 O-RING,.780X.094

107490 01.1 GRIP,HANDLE

121635 0102 ASSEMBLY,CANISTER

121632 0103 ASSEMBLY,BRACKET

851438 0104 O-RING,2.236X.115

SEQ6 0105 KIT,SEQUENTIAL

MPW6.3 0106 WASHER,PWN M6

MSC6100-25 0107 SCREW,SHCS,M6X1.00X25

N80170 42.1 SLEEVE,CYLINDER

N80169 42.2 SEAL,CHECK

N80168 42.3 RING,CYLINDER
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